IMPORTANT: READ INSTRUCTION BEFORE ASSEMBLY
Lat hwe¢! beY [Lw9 [9{ Lb{cw!/¢L

Lit double
Double bed




HARDWARE LIST (INCLUDED) /
LISTE DE LA QUINCAILLERIE (INCLUS)

Item Description Qty / Qté
@ ‘ l Button head hex socket cap screwsB#&x 3/4 )
Vis a téte a 6 pans creux 318 x 3/4
@ Bracket 10" x 2" )
c_,..;;:-:::;'if:":“:’ Equerre 10" x 2"
@ o N Stopper )
(T Plaque dbdarr°t
@ i I Wood rews #8 x 9/16 for mecanism 26
aasass ) Vis a bois #8 x 9/16 pour mécanisme
@ i‘ Allen Key 1
o————= Clé Allen
S Cap
5 z
- ] 7 Bouchon
- . Flat socket screw %20 x 1"
@ |Imj A e 10
Vis a téte fraisée 20 x 1"
@ @ Y Nylon lock nuts 14
Ecrou ¥ indésseparable avec nylon
- 4 Flat socket screwas- 20 x 1/
(T) | ] T sockersored: 20 b 4
Vis a téte fraisé&s- 20 X 4
] Wood screw #& 5/8
4 "1\\1&15 | ‘ 4

il Vis a bois #8 5/8




HARDWARE LIST (NOT -INLCUDED) /
LISTE DE LA QUINCAILLERIE (NON -INCLUS)

Item Description Qty / Qté
sl Wood Screws #8 x 5/8
@ Sxvaiile 176
R v a | & Vis a bois #8 x 5/8
5 | Direckta 50mm x 7mm x 5mm
e | 12
1 | Direckta50mm x 7mm x 5mm
Bracket
© , .
4 Equerre
. Wood screw # 8 x 1 1/8 with stop wasiter
@ ety | 28
Vis a bois # 8 x 1 1/8 avec stoppeur
Wood screw # 8 x 1 %
® | e -

Visabois#8x 1%




PART LIST / LISTE DES PIECES

Item Description Qty / Qté
12 Feet Pattes de it 2
13 Mecanism Mécanisme 2
14 Bed plates Plaque du lit 2
15 Warning sticker Coll ant dobéay 1

Not included / Non inclus

WOOD CUTTING LIST / LISTE DES COMPOSANTES DE BOIS A COUPER
(Wood thickness: 5/8 " / Epaisseur du bois : 5/8 ")

Item Description Qty / Qté
1 Side Panels Panneaux de coté 16 X 81 2
2 Top Panel Panneau de dessus 15 1/4 X 60 3/8 1
3 Valence & bottom panel| Valence & panneau de bg 10 X 60 3/8 2
4 Headboard Téte de lit 12 X 60 3/8 1
5 Doors Panels Panneau de porte 19 15/16 X 78 Y4 3
6 Slats Lattes 54 7/18 X 2% 13
7 Bed side panels Cotés de lit 75% X8 2
8 Bed head and feet Téte et pied de lit 56 ¥4 X 8 2
9 Support slats Lattes de support 15% X 2% 2
10 Side slats Lattes de coté 72% X 1% 2
11 Jonction pieces Pieces de jointage 755/8 X 4 2




() Assemblage des piéces 5 & 15/& 11 Assembly

A: Facade

g P
Face ’,r" Fond
S Bottom

!’i

/
@' S <l Pigces de  / runcrion
- II:SJ jointage picce

@)

Vis avec anneaun
(Ring)
L o

Ls

e
o
=1

|

Détail espace
Space dtail

Détail espace / Spacetail

Pieces Dia.1 o

0 (2) Pieces (7) Percagepour pattes Piercing for legs

Détail / Detail

Détail pattes /
Legs detall

Détail trous hole
(Page suivanténext pagy

Déposez les 3 pieces #5 sur une surface plane et p@imisissez le pkibeau cété de chaque piece
et dacezle vers le bas (cette face deviendra la face apparente du lit). Placez les pieces c6te a cote g
vissez tel qudéillustr® ° | 6aiMdveusgdoeez utliserume s d
pec euse avec un embout de tournevis #2. Ne pa

Put the 3 #5 pieces on a flat and clean surface. Choose the best lookirng sath piece and place
them &ce down (this face will become the facing of the bed)eRlae pieces abreast and screw like
illustrate with #11 pressed wood pieces and Witkcrews. You can use a drilling machine with a #2
screwdriver. Stop driving screws at ring.




Percage des trous de la plaque du litBed plate holes

H—13 1/4 —|
I{—T 3/8 —H
— 4 —o— —0— — — =0
F
e @ 413/16 ( 112
_l_ ——o— ——=0
+ ! WI 6 1/2 4
Assemblage: Pieces C & D: Tour du lit Lathe bed
. Serrez |
\'\

es ®cro

tétes de vis ne dépassent plu
| 6i nt

Tighten the nuts until the screw hea

does not jut out in the inside

Assembl ez |

es pi ces #7 @&tPoskz8es pldaqees de titside chadquaicté
avecles visR et les écrou$.

Put together the #7 and #8 pieces, like illustrated, Bidtrews. Put the bed plates on each side with
R screws ands nuts.




Junction : Tour du lit et facade (fond) avec des équerreG /
Lathe bed and frontage witks brackets

Détail espacement Space detail for
brackets

Détail espacement
pour équerres

Space detail
for brackets

Flush

Installez le contour du lit sur la fagadg
et fixez 7 | 0aiGets
de visA (vissez directement dans la
mélamine sans percage préalable).

Install the lathe bed on the frontage
and fix it with metals bracketsand A
screws (screws directly in the

Installation des support apaties / i i 7
melamine without piercing).

Leg's supparis installation

Apres avoir installé la patte avec les
vis T, vissez directement (sans
percage) les vis) dans les 2 trous du
haut.

Install the legs witil screws and S
lock nutsWhen it is firmly installed,
screw theJ screws in thersall holes
on top.




Installation des pieces #10 au tour du lit Installation of the #10 piece on the lathe bed

Installez les pieces de pin #10 sur les c6tés intérieurs Yilits s ez ~ M.6 a i
Install the #10 pine pieces on the interior sides of the exkw withM screw.

Détail positionnement piéce #10

#10 positionning
Z
. . . (10) « . -
Jt o1 16 o] Je ¢ 7 o= Lm
rix7g r x7g =5  x =

de

d




Installation des supports en pin, piece #9#9 supports installation

Vue du bout en transparencd End view

Il nstallez | es supports en pin (2 pi ces #9),
des pi ces dobéaggl om®r ®. Les supportGauxdoi vent
extr®mit®s, sur | e foWdAet sur | es pi ces doa

Install the pine supports (2 pieces #9 ), like illustrated. Lean the pieces in the bottom and on the side
the pressed wood pieces. The supports must be on the side. Fixlwattkets at the end, in the
bottom and on the side of theessed wood piece8 Ecrews).

o ~+

g

of

O™ TN



